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RF EXPOSURE REPORT
OF

Applicant:

Product Name:

Brand Name:

Model No.:

Model Difference:
Report Number:
FCCID

FCC Rule Part

Issue Date:

Date of Test:

Date of EUT Received:

We hereby certify that:

INVENTEC CORPORATION
66 Hou-Kang st.,Shih-Lin District, Taipei, Taiwan, R.O.C
All-in-One PC

HP

TPC-1037-24

N/A

E2/2019/B0025
DGI-TPC-1037-2401

Part 2.1091

Dec. 17, 2019

Nov. 27, 2019 ~ Dec. 09, 2019
Nov. 27, 2019

The above equipment was tested by SGS Taiwan Ltd. The test data, data evaluation in this

report is in compliance with FCC Rules Part 2.
The test results of this report relate only to the tested sample identified in this report.

Approved By:

Yeh John / Asst. Manager

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FEETFRM o SRS E RIS R RS ETI0R c AFL AL AP E G T 0 BTG4 -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for

electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SAMBEPHRRF AT

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7 4 # 7 " % A7 2 ¥ Fl % 7 1 & 134 51
t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.IW.SgS.com

Member of SGS Group



Report No: E2/2019/B0025
Page: 2 of 11

Revision History

Revision Description Issue Date Remark

Rev.00 Original. Dec. 17,2019 | Revised By: Susan Lin
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1 MAXIMUM PERMISSIBLE EXPOSURE (MPE)

1.1 Standard Applicable

According to KDB 680106 D01 RF Exposure Wireless Charging App v03

RF exposure potential to users and bystanders is expected to vary according to factors inherent to
the design of individual systems, which generally requires different evaluation considerations to
show compliance.

When exposure concerns arise; for example, due to evolving products and operations, RF
exposure evaluation may be requested under the provisions of Sections 1.1307 (c) and (d) to
determine compliance. Because of significant variations in design and operating characteristics, the
procedures required to evaluate RF exposure compliance for wireless power transfer are
considered according to the exposure potentials of individual implementations

The RF exposure requirements must be determined in conjunction with the device operating
characteristics, according to the mobile and portable exposure requirements in Sections 2.1091
and 2.1093 of the rules. SAR and MPE limits do not cover the frequency range for wireless power
transfer applications which operate below 100 kHz and 300 kHz respectively; therefore, RF
exposure compliance needs to be determined with respect to Sections 1.1307 (c) and (d) of the
FCC rules.

1.2 Limits for Maximum Permissive Exposure (MPE)

Emissions between 100 kHz to 300 kHz should be assessed versus the limits at 300 kHz in
Table 1 of Section 1.1310: 614 V/m and 1.63 A/m. A KDB inquiry is required to determine the
applicable exposure limits below 100 kHz.
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1.3 The Worst Charging Condition:

Ancillary Equipment Charging Condition Verdict
Load Full Loading PASS
Load 99% Loading PASS
Load 90% Loading PASS
Load 50% Loading PASS
Load 10% Loading PASS
Load 1% Loading PASS
Note: For Wireless Power Consortium Qi specification, a lower operating frequency or
high duty cycle result in the transfer of a higher amount of power and charging
current.

1.4 Measurement Procedure:

For devices designed for typical desktop applications, such a wireless charging pads, RF
exposure evaluation should be conducted assuming a user separation distance of 10cm, 15
cm and 20 cm. E and H field strength measurements or numerical modeling may be used to
demonstrate compliance. Measurements should be made from all sides and the top of the
primary/client pair, with the 10cm, 15 cm and 20 cm measured from the center of the
probe(s) to the edge of the device.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FAETFRP o MR EEHPRBLRSLF o RELRETRTIR  ARLALANP LG WT 0 BT PG -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7 4 # 7 " % A7 2 ¥ Fl % 7 1 & 134 51

=] ﬁ‘%ﬁﬁfif‘l:}i”kl”y\‘ﬁ ] P |t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.tw.sgs.com

Member of SGS Group



Report No: E2/2019/B0025
Page: 5 of 11

1.5 Measurement Equipment Used:

MODEL SERIAL
NUMBER NUMBER

BROADBAND FIELD METER NARDA NBM-550 F-0375 08/13/2019 | 08/12/2020

EQUIPMENT TYPE MFR LAST CAL. CAL DUE.

1.6 Test Set-up:

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FETFRP LB THRELES L F 0 R RS TRTI0F o AFLAERALP TR T I TG
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7 4 # 7 " % A7 2 ¥ Fl % 7 1 & 134 51

cRBEFFERZF AT |1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.tw.sgs.com
Member of SGS Group
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Full Loading
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99% Loading

90% Loading

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 10 cm 1.29 0.0038
Back 10 cm 0.53 0.0022
Left 10 cm 1.43 0.0034
Right 10 cm 1.22 0.0030
Top 10 cm 4.25 0.0126
Bottom 10 cm 0.55 0.0021
Limit 614 0.8150
Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 10 cm 1.30 0.0034
Back 10 cm 0.48 0.0042
Left 10 cm 1.42 0.0034
Right 10 cm 1.21 0.0026
Top 10 cm 4.24 0.0130
Bottom 10 cm 0.57 0.0015
Limit 614 0.8150
Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 10 cm 1.29 0.0036
Back 10 cm 0.51 0.0024
Left 10 cm 1.43 0.0044
Right 10 cm 1.21 0.0024
Top 10 cm 4.26 0.0128
Bottom 10 cm 0.55 0.0027
Limit 614 0.8150
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50% Loading

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m

Front 10 cm 1.29 0.0046

Back 10 cm 0.59 0.0038

Left 10 cm 1.42 0.0024

Right 10 cm 1.22 0.0024

Top 10 cm 4.26 0.0126

Bottom 10 cm 0.53 0.0031

Limit 614 0.8150

10% Loading

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m

Front 10 cm 1.29 0.0030

Back 10 cm 0.53 0.0024

Left 10 cm 1.44 0.0036

Right 10 cm 1.22 0.0028

Top 10 cm 4.23 0.0122

Bottom 10 cm 0.55 0.0025

Limit 614 0.8150

1% Loadin

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m

Front 10 cm 1.30 0.0046

Back 10 cm 0.57 0.0036

Left 10 cm 1.44 0.0028

Right 10 cm 1.24 0.0038

Top 10 cm 4.24 0.0116

Bottom 10 cm 0.55 0.0015

Limit 614 0.8150
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Full Loading
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99% Loading

90% Loading

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 15cm 0.69 0.0021
Back 15cm 0.44 0.0015
Left 15cm 1.02 0.0026
Right 15cm 1.02 0.0026
Top 15cm 3.61 0.0118
Bottom 15cm 0.42 0.0014
Limit 614 0.8150
Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 15cm 0.68 0.0015
Back 15cm 0.42 0.0022
Left 15cm 1.02 0.0034
Right 15cm 1.03 0.0024
Top 15cm 3.63 0.0112
Bottom 15cm 0.43 0.0024
Limit 614 0.8150
Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 15cm 0.71 0.0029
Back 15cm 0.40 0.0026
Left 15cm 1.00 0.0036
Right 15cm 1.02 0.0016
Top 15cm 3.62 0.0108
Bottom 15cm 0.43 0.0024
Limit 614 0.8150
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50% Loading

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m

Front 15cm 0.68 0.0019

Back 15cm 0.42 0.0026

Left 15cm 1.00 0.0032

Right 15cm 1.01 0.0032

Top 15cm 3.61 0.0124

Bottom 15cm 0.40 0.0010

Limit 614 0.8150

10% Loading

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m

Front 15cm 0.69 0.0017

Back 15cm 0.47 0.0018

Left 15cm 1.02 0.0026

Right 15cm 1.00 0.0032

Top 15cm 3.59 0.0120

Bottom 15cm 0.44 0.0006

Limit 614 0.8150

1% Loadin

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m

Front 15cm 0.71 0.0011

Back 15cm 0.42 0.0022

Left 15cm 1.01 0.0024

Right 15cm 1.02 0.0028

Top 15cm 3.59 0.0118

Bottom 15cm 0.41 0.0018

Limit 614 0.8150
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Full Loading
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99% Loading

90% Loading

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 20 cm 0.51 0.0015
Back 20 cm 0.37 0.0012
Left 20 cm 0.76 0.0021
Right 20 cm 0.81 0.0021
Top 20 cm 3.49 0.0104
Bottom 20 cm 0.32 0.0009
Limit 614 0.8150
Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 20 cm 0.50 0.0015
Back 20 cm 0.35 0.0027
Left 20 cm 0.74 0.0029
Right 20 cm 0.80 0.0011
Top 20 cm 3.49 0.0096
Bottom 20 cm 0.33 0.0011
Limit 614 0.8150
Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 20 cm 0.53 0.0021
Back 20 cm 0.41 0.0017
Left 20 cm 0.74 0.0029
Right 20 cm 0.81 0.0015
Top 20 cm 3.51 0.0094
Bottom 20 cm 0.31 0.0007
Limit 614 0.8150
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50% Loading
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10% Loading

1% Loadin

Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 20 cm 0.51 0.0011
Back 20 cm 0.44 0.0013
Left 20 cm 0.77 0.0015
Right 20 cm 0.82 0.0025
Top 20 cm 3.48 0.0098
Bottom 20 cm 0.30 0.0015
Limit 614 0.8150
Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 20 cm 0.49 0.0015
Back 20 cm 0.43 0.0013
Left 20 cm 0.78 0.0011
Right 20 cm 0.82 0.0011
Top 20 cm 3.48 0.0104
Bottom 20 cm 0.31 0.0013
Limit 614 0.8150
Maximum Permissible Exposure
Probe from EUT Side Test Distance V/m A/m
Front 20 cm 0.51 0.0015
Back 20 cm 0.45 0.0023
Left 20 cm 0.76 0.0021
Right 20 cm 0.82 0.0021
Top 20 cm 3.48 0.0106
Bottom 20 cm 0.33 0.0015
Limit 614 0.8150
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